SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

Date: 20.JUL 2018 07.45.08

[= (=
Ref Level 30.00 dBm  Offset 11,30 dB w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,30 dB e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 16.87 dbm| Mi[1] 16.37 dBm|
R 780.8210 MHz| 762.4000 MHz|
0 W . S 26.00 dB| &0 : X 26.00 dB|
104d VA VB VY 9.810000000 MHZ 104 N\ VA A 9.670000000 MHz|
Qfactor 79.6 \ 80.9
/ J \
od od P
- L
] ¢ 5
10 T -10 1 Y
B, ] \
-20d a -20d f
/ / B SN
0, 7 g — 0 7 —
— AV AV
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 780.821 MHz 16.87 dém ndB down 9.81 MH2 M1 1 16.37 dém nde down 9.67 MH2
T1 1 777.185 MHz -9.77 dem nds 26.00 dB TL 1 -8.84 dBm nds 26.00 d8
T2 1 786.995 MHz -9.43 dém Q factor 79.6 T2 1 -9.86 dém Q factor 80.9
e —
L ) J - L i J 4
Date: 20.JUL.2018 07.45.18

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.47 - - - - -
Middle CH - - - - 45 45 9.01 8.93 - - -
Highest CH - - - - 4.5 4.5 - - - - -
TEL : 886-3-327-3456 Page Number : A13-6 of 22

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG870417B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 11,30 db w RBW 100 khz Ref Level 30.00 Gbm  Offset 11,30 dB & RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.89 dbm| Mi[1] 14.67 dBm|
4 779.52000 MHz| 779.39000 MHZ|
& Occ Bw T 4.485514486 MHz| & Occ Bw 4466 MHz|
B A L O e 11| Arornod o A e AN S
10d 10 d L) - .
od od
-10 -10
20d 20d \
A / 7 -
30 20 = Vi A
-40 A -40
/ 5
/¥ e el
60 d -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 779.52 MHz 15.89 dém M1 1 779.39 MHz 14.67 dém
T1 1 777.26224 MHz 9.76 dBm Oce Bw 4.485514486 MH2 T1 1 777.28222 MHz 8.60 dom Occ Bw 4.465534466 MH2
T2 1 781.74775 MHz 11.06 dém T2 1 781.74775 MHz 9.75 dém
( )i ] T o8 ( ) ) TIin

Date: 20.JUL 2018 07.2238

Date: 20.JUL 2018 07.2248

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G o
v v
Ref Level 30.00 dém Offset 11.30 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.30 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.85 dbm| Mi[1] 14.683 dBm)|
- & 784.02600 MHz - 762.67900 MHz]
Occ Bw 4.495504496 MHZ| T 4.495504496 MHz|
LN ANV AY 1 0 peaPneh B -
i : \ Ny Ay i . it e |
] /
od 0d ;
/ \ / \
[ 10 /
10 4
/ \ \
/ \
-20 di 20 di
P S o NP
-30 gt DBy 1
-40 df -40
50 -50
-60 di -60
CF 782.0 MHz 1001 pts SEBH 10.0 MHz CF 782.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 784.028 MHz 15.85 d8m 1 782.679 MHz 14.83 dém
T1 Y 779.75225 MHz 10.09 dBm Occ Bw 4.495504496 MHz T1 1 779.75225 MHz 11,36 d8m Occ Bw 4.495504496 MHz
T2 1 784.24775 MHz 9.28 dm T2 1 784.24775 MHz 8.87 dBm

( )|

Date: 20.JUL 2018 07.33.55

J T

X e

Date: 20.0UL 2018 07.33.44

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

( J1

Date: 20.JUL 2018 07.34.05

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 11,30 dB e RBW 100 kHz Ref Level 20.00 dBm  Offset 11,30 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
MiL1] 15.85 dbm| [ETEY] 14.69 dBm
e 783.60100 MHz| a5 786.05800 MHz|
x Occ Bw 4.495504496 MHZ] oce By 4.495504496 MHZ]
Mt Al o YAk Yottt thadanie ot AEVUTAVAY: s LU VLA ORVL WY o
10d - 10d - -
r ; m
od A} 0 |
/ \ / \
-10 di a -10d .
/ \ / \
20 ] WA -20 7
W\ V" W, / N
2 S \ R A W/ G iR
-40 di
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 783.801 MHz 15.85 dBm ML 1 766.058 MHz 14,69 dBm
TL 1 782.24226 MHz 9.03 dBm Occ Bw 4.495504496 MHz TL 1 782.25225 MHz 10.11 d8m Occ Bw 4.495504496 MHz
T2 1 786.73776 MHz 9.77 dem T2 1 786.74775 MHz 9.58 dem

I e

) e

Date: 20.JUL2018 07.34.15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 20.JUL 2018 07:43.04

oo (o=
rum |% ¥
Ref Level 30.00 dém  Offset 11,30 dB w RBW 300 kHz Ref Level 30.00 cbm  Offset 11,30 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 17.01 dBm| Mi[1] 16.32 dBm|
M1 782.4800 MHz| 779.5220 MHZ]
. T1 | AR X [¢] 9.010989011 MHz &0 . Occ Bw B 8.931068931 MHz|
LS L SVASSV RN , Dt Pt S
e F 1048 L
od / 0d \
/ J \
10 - -10 a
/ \ / \
20 di y \ 20 di \,
/ —~ / V2N
/ ~ ~
0 f — a0 — A
-40 # = —~
j / 570 [ /
RV Pt ENY
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 782.48 MHz 17.01 dém M1 1 779.522 MHz 16.32 dém
T1 1 777.5245 MHz 11.60 dBm Oce Bw 9.010989011 MHz T1 1 777.5445 MHz 9.53 dem Occ Bw 8.931068931 MH2
T2 1 786.5355 MHz 11.42 dBm T2 1 786.4755 MHz 10.13 dBm
————

Date: 20.0UL 2018 07:43.14

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

p im

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Sp! um

Ref Level 30,00 deém
SGL Count 100/100

Offset 11.30 d& Mode Auto Sweep

J

Date: 20.JUL.2018 07:29:39

[@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit ¢heck PABS

20 dhlun BOURIOUS INE ABS PABS 20 d['-&.un s RURLOUS. INE _ABS DAE.

oo | 1048

i | s |

-10 d8m ‘ H -10 d8 =] ’Jl

20dB -20 dBm

- A - [
SPURIOUS_LINE_ABS_ ‘j ll 1 SPURI LINE_ABS_ J \‘
-40 d8 s -40 dBm
s b
I O - o L]
s i |
Start 763.0 MHz 7007 pts Stop 806.0 MHz ] | [l Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Freguency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.09491 MHz -59.86 dBm -24.86 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.23277 MHz -59.96 dBm -24.96 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83122 MHz -41.74 dém -28.74 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.85280 MHz -47.67 dBm -34.67 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98177 MHz -45.08 dBm -32.08 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.98856 MHz -52.73 dBm | -39.73 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.37263 MHz 20.97 dBm -9.03 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.69930 MHz 20.92 dém .08 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06169 MHz -52.20 dém -39.20 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.02283 MHz -42.98 dBm -29.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.02273 MHz -47.91 dBm -34.91 dB 788.100 MHz 793,000 MHz | 100.000 kHz 788.37657 MHz -40.84 dBm -27.84 dB
793.000 MHz 806,000 MHz 6.250 kHz 802,11039 MHz -59.79 dBm -24.79 dB 763.000 MHz 806.000 MHz | 6.250 kHz 802.26623 MHz | -59.59 dBm -24.59 dB
w Y mnr—

)|

Date: 20.JUL.2018 07:41:06

L

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m Spectrum I

Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 11.30 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@71 AvgPwr o1 Evgpwr
Limit §heck PAFS Limit Gheck PABS |

20 chluu BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _AB: DAE

10 d; 10 dBm

0 dai [ od

A ] |

11 9

| SPURIDUS_LINE_ABS._ /r SPURIOUS_LINE_ABS_

e =n e T H

i W N o )

o | ;
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

763.000 MHz 775,000 MHz 6.250 kHz 765.16384 MHz -59.63 dém -24.63 de 763.000 MHz 775.000 MHz 6.250 kHz 766.78222 MHz -59.93 dBm -24.93 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -43.92 dém -30.92 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.85729 MHz -47.91 dBm -34.91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98996 MHz -47.28 dBm -34.28 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94970 MHz -52.28 dém -39.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,44855 MHz 6.68 dBm -23.33 d8 776.000 MHz 788.000 MHz 100.000 kHz 782,34765 MHz 6.47 dBm -23.53 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04880 MHz -46.36 dBm -33.36.d8 | 788.000 MHz 788.100 MHz | 30.000 kHz 788.04560 MHz -36.12 dBm -23.12 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -42.07 dBm -29.07 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.10245 MHz -32.27 dBm ~19.27 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.40909 MHz -59.67 dBm -24.67 dB 793.000 MHz 806.000 MHz 6.250 kHz 797.03247 MHz -59.69 dBm -24.69 dB

N J I ea

L J

Date: 20.JUL.2018 07:24:46

1

J Tnn

Date: 20.JUL.2018 07:36:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p im

Ref Level 30.00 dBm Offset 11.30 dB Mode

SGL Count 100/100

Auto Sweep

Sp

um

Ref Level 30,00 deém
SGL Count 100/100

Offset 11.30 d& Mode Auto Sweep

J

Date: 20.JUL.2018 07:28:01

[@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit ¢heck PABS

20 dbiie—$SBURIOUS ) INE ABS pAkS 20 dBHpe—FRUBLAUS LINE ARS DAL

n |

i | s |

-10 dBm . H -10 dB — ,Jl

20d8B -20 dBm

- A — [
SPURIOUS_LINE_ABS_ j \L II SPURL LINE_ABS_ j i
-40 dB 4 -40 dBm
o]
_J [ EA P

Sod i -50 de

o | a |

Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Range Up RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.94106 MHz -59.95 dém -24.95 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.25574 MHz -59.84 dBém -24.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MHz -42.94 dBm -29.94 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.50215 MHz -47.81 dBm -34.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99466 MHz -46.99 dBm -33.99 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.90594 MHz -52.90 dBm -39.90 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 20.27 dBm -9.73 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.95 dBm -10.05 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,07547 MHz -52.55 dém -39.55 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.03092 MHz -47.61 dBm -34.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.38007 MHz -48.23 dBm -35.23 d8 788.100 MHz 793.000 MHz | 100.000 kHz 788,33741 MHz -42.90 dBm -29.90 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.29221 MHz -59.71 dBm -24.71 dB 793.000 MHz 806.000 MHz | 6.250 kHz 793.56494 MHz | -59.67 dBm -24.67 dB
kg Y

)|

Date: 20.JUL.2018 07:39:29

L

J Imn

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

pe m Spectrum I
Ref Level 30.00 dBm Offset 11.30 db Mode Auto Sweep Ref Level 30.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit §heck PAFS Limit Gheck PABS |
20 chLuu BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _AB: DAE
10 d; 10 dBm
0 dei o di i |
AN 1 |
R -
SBURIGUS_LINE_ABS t SPURIOUS_LINE_ABS
| SPURIGUS_LINE_ABS_ ) Sy SPURIOUS_LINE_ABS_ /J \\P
-40 d8 ﬁ\r -40d
S0 d T S0 d
i | .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55045 MHz -59.85 dBm -24.85 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -59.90 dBm -24.90 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89416 MHz -44.99 dBm -31.99 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.33312 MHz -47.80 dBm -34.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96718 MHz -48.82 dBm -35.82 dB 775.800 MHz 776.000 MHz 30.000 kHz 775.96928 MHz ~52.49 dBm -39.49 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,54446 MHz 5.67 dem -24.33 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,99500 MHz 5.35 dBm -24.65 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03102 MHz -47.63 dém -34.63d8 | 788.000 MHz 788.100 MHz | 30.000 kHz 788.08786 MHz -38.33 dBm -25.33 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -43.46 dBm -30.46 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.12203 MHz -33.84 dBm -20.84 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.34416 MHz -59.58 dBm -24.58 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.14935 MHz -59.55 dBm -24.55 dB

N ] I ea

Date: 20.JUL.2018 07:26:24

L

1

J Tnn

Date: 20.JUL.2018 07:37.51

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ctrum ||| spectrum L=
Ref Level 30.00 dBm Offset 11,30 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PABS Limit §heck PABS
20 dbifte—fRURIOUS §INE ARS RABS 20 dbifte—FRURIOUS JINE ABS | PABS ﬁ
10 d: ﬂ 10 dBm “
od H 0 dBm “
-10d8 — ‘ X — - -10 dBm: —] ’ i
-20 dB -20d
LINE_ABS, j[ 1\ n /’f \K
v
-50 dg i -50 dB
« | i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 767.26174 MHz -59.57 dém -24.57 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -59.76 dBm -24.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -46.86 dBm -33.86 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.50395 MHz -47.96 dBm -34.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91024 MHz -51.21 d8m | -38.21 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.99795 MHz -52.83 dBm -39.83 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.57642 MHz 21.14 d8m -8.86 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 21.28 dém -8.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03142 MHz -52.68 dém -39.68 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.08566 MHz -46.64 dém -33.64 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.20524 MHz -48.18 dém -35.18 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.11224 MHz -42.56 dBm ~29.56 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.24026 MHz -59.79 dém -24.79 dB 703.000 MHz 806.000 MHz 6.250 kHz 794.20130 MHz -59.75 dBm -24.75 dB
{ JU ] QI o8 i (| we
Date: 20.JUL.2018 07:51:49 Date: 20.JUL.2018 07:53:27
Band Edge / Full RB
Spectrum | uvn
Ref Level 30.00 dem Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbifpe—$RURIOUS | INE ABS PABS
10 dBm
0 dem
-10 dBm —]
-20 dem
— /
| SPURIOUS_LINE_ABS_ / .
-40 dBm e
-50 dBm it
i I
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 770.09091 MHz -59.80 dBm -24.80 dB
775,000 MHz 775,900 MHz | 100.000 kHz | 775.89685 MHz -46.42 dBm -33.42 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.98636 MHz -50.34 dBm -37.34 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.86114 MHz 3.62 dBm -26.38 dB |
788.000 MHz | 788,100 MHz | 30.000 kHz 788.05200 MHz -39.98 dBm -26.98 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.23951 MHz -35.30 dBm -22.30 dB
793,000 MHz 806.000 MHz | 6.250 kHz 793.09740 MHz -59.01 dBm -24.01 dB
)yl J (]

Date: 20.JUL.2018 07:46:56

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ctrum ||| spectrum L=
Ref Level 30.00 dBm Offset 11,30 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PABS Limit §heck PABS
20 dbifte—fRURIOUS §INE ARS n RABS 20 dbifte—FRURIOUS JINE ABS | PABS ﬂ
10 d: 10 dBm
i I I
I I
/1 [
[ [
_LINE_ABS_| } k ﬂ r, l
o N i O Y - .
g i 50 dB
s | i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 765.17582 MHz -59.99 dém -24.99 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.49550 MHz -59.688 dBm -24.88 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -47.30 d8m -34.30 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.33851 MHz -47.96 dBm -34.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97527 MHz -51.84 dm | -38.84 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91214 MHz -52.79 dBm ~39.79 dB
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Highest Channel / 16QAM

Date: 20.JUL.2018 07:42:00

Date: 20.JUL.2018 07:42:53

trum - pectrum o
Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,30 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 ééH\H BPURIOUS_)LINE_ABS PABS 10 Ane $PURIOUS_)LINE_ABS PABS
SPURIOUS_LINE_ABS_ | spui 5_LINE_ABS_
-20 dBr -20 dBr
30 dB 30 dB
40 d -40d
. e L...M L..M
-50 dBm: -50 dBm !,_.
-70 dB
-80 dBi
-90 dé
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 731.31359 MHz -57.62 dBm -44.62 dB 30.000 MHz | 763.000 MHz 100,000 kHz 758.05472 MHz -57.79 dBm -44,79 dB
806.000 MHz 1.000 GHz 100,000 kHz 938.29035 MHz -56.31 dBm -43.31 dB 806.000 MHz 1.000 GHz 100,000 kHz 891.46277 MHz -56.49 dBm -43,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.24 dBm -33.24 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.99425 GHz -46.85 dBm -33.85 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.96785 GHz -41.32 dBm -28.32 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87986 GHz -41.61 dBm -28.61 dB
T
l )i ) T o8 [ )| J TN oa

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 20.JUL.2018 07:56:52

Date: 20.JUL. 2018 07:55:58

trum = pectrum s
Ref Level 0.00 dém Offset 11,30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit rrmrk PARS Limit Tmrk
10 &dne "PURI()IIS INE_ABS PABS 10 dine I‘uukmlls INE_ABS
SPURIOUS_ LINE_ABS_ | SPURIOUS_LINE_ABS_
720 dB “20 dB
30 dB
-40d
" o e ey L At
-50 dBr
; WJ
70dB
-80 dBrr
-90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 716.29460 MHz -57.65 dBm -44.65 dB 30.000 MHz 763.000 MHz 100.000 kHz 684.42504 MHz -57.81 dBm -44,81 dB
806.000 MHz 1.000 GHz 100.000 kHz 988.51124 MHz -56.80 dBm -43.80 dB 806.000 MHz 1.000 GHz 100.000 kHz 968.63618 MHz -56.10 dBm -43.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89228 GHz -46.75 dBm -33.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98075 GHz -46.86 dBm -33.86 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.87936 GHz -41.64 dBm -28.64 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85586 GHz -41.60 dBm -28.60 d&
ST
L J{ J QI ( J J CHNNRNRED o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0073
40 Normal Voltage 0.0138
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0176

-10 Normal Voltage 0.0088 PASS
-20 Normal Voltage 0.0145
-30 Normal Voltage 0.0110
20 Maximum Voltage 0.0159
20 Normal Voltage 0.0000
20 Battery End Point 0.0123

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z:‘]L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —
(Hz)
50 Normal Voltage 5.7
40 Normal Voltage 10.8
30 Normal Voltage 3.3
20(Ref.) Normal Voltage 0
10 Normal Voltage 8
0 Normal Voltage 0
-10 Normal Voltage 6.9 PASS
-20 Normal Voltage 11.3
-30 Normal Voltage 8.6
20 Maximum Voltage 12.4
20 Normal Voltage 0
20 Battery End Point 9.6
MAX(af)| = 12.4Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [MAX(af)| 777.144988 ~ 777 MHz
PASS
fu + [MAX(aAf)] 786.859012 < 787 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.40 0.2188 24.90 0.3090
Middle QPSK 3 1 23.24 0.2109 24.74 0.2979
Highest 3 1 23.61 0.2296 25.11 0.3243
Lowest 3 0 22.10 0.1622 23.60 0.2291
Middle 16QAM 3 0 21.96 0.1570 23.46 0.2218
Highest 3 0 22.53 0.1791 24.03 0.2529
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.28 0.2128 24.78 0.3006
Middle QPSK 1 0 23.26 0.2118 24.76 0.2992
Highest 1 0 23.24 0.2109 24.74 0.2979
Lowest 1 0 22.54 0.1795 24.04 0.2535
Middle 16QAM 1 0 22.43 0.1750 23.93 0.2472
Highest 1 0 22.69 0.1858 24.19 0.2624
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.00 0.1995 24.50 0.2818
Middle QPSK 1 12 23.49 0.2234 24.99 0.3155
Highest 1 12 23.19 0.2084 24.69 0.2944
Lowest 1 24 22.67 0.1849 24.17 0.2612
Middle 16QAM 1 24 22.31 0.1702 23.81 0.2404
Highest 1 24 22.79 0.1901 24.29 0.2685
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.42 0.2198 24.92 0.3105
Middle QPSK 1 25 23.48 0.2228 24.98 0.3148
Highest 1 25 23.52 0.2249 25.02 0.3177
Lowest 1 25 22.95 0.1972 24.45 0.2786
Middle 16QAM 1 25 22.71 0.1866 24.21 0.2636
Highest 1 25 22.59 0.1816 24.09 0.2564
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.47 0.2223 24.97 0.3141
Middle QPSK 1 37 23.22 0.2099 24.72 0.2965
Highest 1 37 23.45 0.2213 24.95 0.3126
Lowest 1 37 22.65 0.1841 24.15 0.2600
Middle 16QAM 1 37 21.94 0.1563 23.44 0.2208
Highest 1 37 22.40 0.1738 23.90 0.2455
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.69 0.2339 25.19 0.3304
Middle QPSK 1 49 23.53 0.2254 25.03 0.3184
Highest 1 49 23.57 0.2275 25.07 0.3214
Lowest 1 49 22.04 0.1600 23.54 0.2259
Middle 16QAM 1 49 22.05 0.1603 23.55 0.2265
Highest 1 49 22.78 0.1897 24.28 0.2679
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 24.02 0.2523 25.02 0.3177
Middle QPSK 3 1 23.75 0.2371 24.75 0.2985
Highest 3 1 23.82 0.2410 24.82 0.3034
Lowest 3 1 23.07 0.2028 24.07 0.2553
Middle 16QAM 3 1 23.14 0.2061 24.14 0.2594
Highest 3 1 22.96 0.1977 23.96 0.2489
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 14 24.05 0.2541 25.05 0.3199
Middle QPSK 1 14 23.69 0.2339 24.69 0.2944
Highest 1 14 23.74 0.2366 24.74 0.2979
Lowest 1 0 22.67 0.1849 23.67 0.2328
Middle 16QAM 1 0 22.94 0.1968 23.94 0.2477
Highest 1 0 22.46 0.1762 23.46 0.2218
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.96 0.2489 24.96 0.3133
Middle QPSK 1 12 24.02 0.2523 25.02 0.3177
Highest 1 12 23.98 0.2500 24.98 0.3148
Lowest 1 12 23.31 0.2143 24.31 0.2698
Middle 16QAM 1 12 22.53 0.1791 23.53 0.2254
Highest 1 12 22.97 0.1982 23.97 0.2495
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 24.10 0.2570 25.10 0.3236
Middle QPSK 1 25 24.00 0.2512 25.00 0.3162
Highest 1 25 23.90 0.2455 24.90 0.3090
Lowest 1 25 23.36 0.2168 24.36 0.2729
Middle 16QAM 1 25 23.23 0.2104 24.23 0.2649
Highest 1 25 23.30 0.2138 24.30 0.2692
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC =1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 24.01 0.2518 25.01 0.3170
Middle QPSK 1 37 23.74 0.2366 24.74 0.2979
Highest 1 37 24.05 0.2541 25.05 0.3199
Lowest 1 0 23.37 0.2173 24.37 0.2735
Middle 16QAM 1 0 23.22 0.2099 24.22 0.2642
Highest 1 0 23.13 0.2056 24.13 0.2588
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 24.11 0.2576 25.11 0.3243
Middle QPSK 1 0 23.63 0.2307 24.63 0.2904
Highest 1 0 23.67 0.2328 24.67 0.2931
Lowest 1 49 22.72 0.1871 23.72 0.2355
Middle 16QAM 1 49 23.00 0.1995 24.00 0.2512
Highest 1 49 23.02 0.2004 24.02 0.2523
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = -1 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 23.65 0.2317 20.50 0.1122
Middle QPSK 3 1 23.79 0.2393 20.64 0.1159
Highest 3 1 23.61 0.2296 20.46 0.1112
Lowest 1 5 22.98 0.1986 19.83 0.0962
Middle 16QAM 1 5 22.87 0.1936 19.72 0.0938
Highest 1 5 2251 0.1782 19.36 0.0863
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -1 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.71 0.2350 20.56 0.1138
Middle QPSK 1 0 23.82 0.2410 20.67 0.1167
Highest 1 0 23.75 0.2371 20.60 0.1148
Lowest 1 0 22.91 0.1954 19.76 0.0946
Middle 16QAM 1 0 22.83 0.1919 19.68 0.0929
Highest 1 0 22.69 0.1858 19.54 0.0899
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC = -1 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.92 0.2466 20.77 0.1194
Middle QPSK 1 12 23.62 0.2301 20.47 0.1114
Highest 1 12 23.85 0.2427 20.70 0.1175
Lowest 1 0 22.90 0.1950 19.75 0.0944
Middle 16QAM 1 0 22.88 0.1941 19.73 0.0940
Highest 1 0 22.70 0.1862 19.55 0.0902
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC = -1 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 23.90 0.2455 20.75 0.1189
Middle QPSK 1 25 23.85 0.2427 20.70 0.1175
Highest 1 25 23.96 0.2489 20.81 0.1205
Lowest 1 0 22.90 0.1950 19.75 0.0944
Middle 16QAM 1 0 22.96 0.1977 19.81 0.0957
Highest 1 0 22.70 0.1862 19.55 0.0902
Limit ERP < 7W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC = -2 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 3 23.67 0.2328 19.52 0.0895
Middle QPSK 3 3 23.67 0.2328 19.52 0.0895
Highest 3 3 23.81 0.2404 19.66 0.0925
Lowest 1 3 23.19 0.2084 19.04 0.0802
Middle 16QAM 1 3 23.33 0.2153 19.18 0.0828
Highest 1 3 23.14 0.2061 18.99 0.0793
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -2 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.82 0.2410 19.67 0.0927
Middle QPSK 1 0 23.74 0.2366 19.59 0.0910
Highest 1 0 23.71 0.2350 19.56 0.0904
Lowest 1 14 22.93 0.1963 18.78 0.0755
Middle 16QAM 1 14 23.13 0.2056 18.98 0.0791
Highest 1 14 23.23 0.2104 19.08 0.0809
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.83 0.2415 19.68 0.0929
Middle QPSK 1 12 23.63 0.2307 19.48 0.0887
Highest 1 12 23.84 0.2421 19.69 0.0931
Lowest 1 24 22.90 0.1950 18.75 0.0750
Middle 16QAM 1 24 23.19 0.2084 19.04 0.0802
Highest 1 24 23.27 0.2123 19.12 0.0817
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average) (GT - LC =-2 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 24.00 0.2512 19.85 0.0966
Middle QPSK 1 25 23.68 0.2333 19.53 0.0897
Highest 1 25 23.91 0.2460 19.76 0.0946
Lowest 1 25 22.69 0.1858 18.54 0.0714
Middle 16QAM 1 25 22.95 0.1972 18.80 0.0759
Highest 1 25 23.23 0.2104 19.08 0.0809
Limit ERP < 3W Result PASS
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LTE Band 13/ 5MHz (Average) (GT - LC = -0.5 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.72 0.2355 21.07 0.1279
Middle QPSK 1 12 23.88 0.2443 21.23 0.1327
Highest 1 12 23.61 0.2296 20.96 0.1247
Lowest 1 0 23.28 0.2128 20.63 0.1156
Middle 16QAM 1 0 22.54 0.1795 19.89 0.0975
Highest 1 0 22.55 0.1799 19.90 0.0977
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC =-0.5 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 25 23.89 0.2449 21.24 0.1330
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 23.42 0.2198 20.77 0.1194
Highest - - - - - -
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

Part24E LTE Band 2

LTE Band 2/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3721 -58.70 -13 -45.70 -76.5 -68.98 1.98 12.27 H
5580 -56.08 -13 -43.08 -77.28 -66.26 2.14 12.31 H
7440 -51.74 -13 -38.74 -76.75 -59.70 2.15 10.11 H
H
Lowest
3721 -59.04 -13 -46.04 -76.27 -69.32 1.98 12.27 \%
5580 -55.84 -13 -42.84 -77.26 -66.02 2.14 12.31 \%
7440 -52.77 -13 -39.77 -76.87 -60.73 2.15 10.11 \%
\%
3763 -58.54 -13 -45.54 -76.2 -68.78 2.01 12.24 H
5640 -56.03 -13 -43.03 -77.2 -66.30 212 12.40 H
7520 -50.96 -13 -37.96 -76.45 -58.92 211 10.07 H
H
Middle
3763 -59.25 -13 -46.25 -76.41 -69.49 2.01 12.24 \%
5640 -55.94 -13 -42.94 -77.3 -66.21 212 12.40 \%
7520 -51.74 -13 -38.74 -76.47 -59.70 211 10.07 \%
\%
3800 -58.73 -13 -45.73 -76.28 -68.92 2.03 12.22 H
5700 -56.02 -13 -43.02 -77.24 -66.39 211 12.48 H
7600 -51.07 -13 -38.07 -76.36 -59.32 211 10.36 H
H
Highest
3800 -58.58 -13 -45.58 -75.69 -68.77 2.03 12.22 \%
5700 -55.62 -13 -42.62 -76.98 -65.99 211 12.48 \%
7600 -51.54 -13 -38.54 -76.41 -59.79 211 10.36 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Part27L LTE Band 4

LTE Band 4/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\1/|Hz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.23 -13 -46.23 -76.07 -69.59 1.80 12.16 H
5130 -56.23 -13 -43.23 -76.85 -66.05 2.31 12.13 H
6843 -53.36 -13 -40.36 -76.69 -62.05 2.37 11.06 H
H
Lowest
3420 -59.98 -13 -46.98 -76.35 -70.34 1.80 12.16 \%
5130 -56.04 -13 -43.04 -76.6 -65.86 2.31 12.13 \%
6843 -54.25 -13 -41.25 -76.9 -62.94 2.37 11.06 \%
\%
3448 -59.12 -13 -46.12 -76.13 -69.54 1.83 12.24 H
5170 -56.16 -13 -43.16 -76.8 -66.00 2.29 12.13 H
6899 -53.09 -13 -40.09 -76.71 -61.71 2.39 11.00 H
H
Middle
3448 -59.62 -13 -46.62 -76.16 -70.04 1.83 12.24 \%
5170 -56.64 -13 -43.64 -77.2 -66.48 2.29 12.13 \%
6899 -53.57 -13 -40.57 -76.37 -62.19 2.39 11.00 \%
\%
3469 -59.08 -13 -46.08 -76.27 -69.54 1.84 12.31 H
5205 -56.93 -13 -43.93 -77.59 -66.80 2.28 12.14 H
6941 -52.83 -13 -39.83 -76.74 -61.39 2.40 10.96 H
H
Highest
3469 -59.33 -13 -46.33 -76.06 -69.79 1.84 12.31 \%
5205 -56.77 -13 -43.77 -77.32 -66.64 2.28 12.14 \%
6941 -53.58 -13 -40.58 -76.53 -62.14 2.40 10.96 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Part2?2H LTE Band 5

LTE Band 5/10MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\1/|Hz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1656 -58.67 -13 -45.67 -71.22 -64.08 1.23 8.79 H
2488 -60.04 -13 -47.04 -75.24 -66.94 1.44 10.49 H
3320 -59.37 -13 -46.37 -76.38 -67.36 1.72 11.86 H
H
Lowest
1656 -63.21 -13 -50.21 -73.47 -68.62 1.23 8.79 \%
2488 -60.02 -13 -47.02 -74.71 -66.92 1.44 10.49 \%
3320 -59.88 -13 -46.88 -76.44 -67.87 1.72 11.86 \%
\%
1672 -58.30 -13 -45.30 -71.06 -63.77 1.24 8.85 H
2512 -59.70 -13 -46.70 -74.85 -66.62 1.44 10.51 H
3344 -59.64 -13 -46.64 -76.58 -67.68 1.74 11.93 H
H
Middle
1672 -62.80 -13 -49.80 -73.14 -68.27 1.24 8.85 \%
2512 -59.42 -13 -46.42 -74.12 -66.34 1.44 10.51 \%
3344 -59.85 -13 -46.85 -76.33 -67.89 1.74 11.93 \%
\%
1688 -58.03 -13 -45.03 -71.02 -63.55 1.24 8.91 H
2536 -57.08 -13 -44.08 -72.17 -64.02 1.44 10.53 H
3376 -59.72 -13 -46.72 -76.52 -67.83 1.77 12.03 H
H
Highest
1688 -61.16 -13 -48.16 -71.61 -66.68 1.24 8.91 \%
2536 -57.60 -13 -44.60 -72.29 -64.54 1.44 10.53 \%
3376 -60.12 -13 -47.12 -76.46 -68.23 1.77 12.03 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

Part27F LTE Band 12

LTE Band 12/ 10MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -56.96 -13.00 -43.96 -68.19 -61.44 1.15 7.78 H
2112 -60.40 -13.00 -47.40 -75.75 -67.06 1.38 10.19 H
2816 -59.96 -13.00 -46.96 -75.97 -67.11 1.45 10.75 H
H
Lowest
1408 -56.88 -13.00 -43.88 -67.32 -61.36 1.15 7.78 \%
2112 -61.11 -13.00 -48.11 -75.73 -67.77 1.38 10.19 \%
2816 -60.66 -13.00 -47.66 -76.23 -67.81 1.45 10.75 \%
\%
1416 -48.18 -13.00 -35.18 -59.41 -52.69 1.15 7.81 H
2120 -60.23 -13.00 -47.23 -75.58 -66.90 1.38 10.20 H
2832 -60.00 -13.00 -47.00 -76.09 -67.16 1.45 10.77 H
H
Middle
1416 -46.90 -13.00 -33.90 -57.34 -51.41 1.15 7.81 \%
2120 -61.04 -13.00 -48.04 -75.66 -67.71 1.38 10.20 \%
2832 -60.48 -13.00 -47.48 -76.06 -67.64 1.45 10.77 \%
\%
1424 -49.05 -13.00 -36.05 -60.40 -53.60 1.15 7.85 H
2133 -60.21 -13.00 -47.21 -75.87 -66.89 1.38 10.21 H
2844 -59.99 -13.00 -46.99 -76.16 -67.16 1.45 10.78 H
H
Highest
1424 -48.61 -13.00 -35.61 -59.16 -53.16 1.15 7.85 \%
2133 -60.71 -13.00 -47.71 -75.65 -67.39 1.38 10.21 \%
2844 -60.61 -13.00 -47.61 -76.21 -67.78 1.45 10.78 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

Part27F LTE Band 13

LTE Band 13 /5MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -57.79 -42.15 -15.64 -69.59 -62.88 1.19 8.43 H
2336 -52.71 -13 -39.71 -68.94 -59.52 1.41 10.37 H
3896 -56.20 -13 -43.20 -74.05 -64.14 2.08 12.16 H
H
Lowest
1560 -64.65 -42.15 -22.50 -74.96 -69.74 1.19 8.43 \%
2336 -52.85 -13 -39.85 -68.18 -59.66 1.41 10.37 \%
3896 -58.84 -13 -45.84 -76.27 -66.78 2.08 12.16 \%
\%
1568 -62.37 -42.15 -20.22 -74.18 -67.48 1.20 8.46 H
2344 -53.21 -13 -40.21 -69.34 -60.02 1.42 10.38 H
3128 -59.00 -13 -46.00 -76.23 -66.57 1.56 11.28 H
H
Middle
1568 -64.70 -42.15 -22.55 -74.81 -69.81 1.20 8.46 \%
2344 -56.55 -13 -43.55 -71.74 -63.36 1.42 10.38 \%
3128 -59.66 -13 -46.66 -76.21 -67.23 1.56 11.28 \%
\%
1568 -62.63 -42.15 -20.48 -74.44 -67.74 1.20 8.46 H
2351 -54.57 -13 -41.57 -70.70 -61.38 1.42 10.38 H
3136 -58.95 -13 -45.95 -76.25 -66.54 1.57 11.31 H
H
Highest
1568 -64.03 -42.15 -21.88 -74.14 -69.14 1.20 8.46 \%
2351 -56.23 -13 -43.23 -71.42 -63.04 1.42 10.38 \%
3136 -59.66 -13 -46.66 -76.34 -67.25 1.57 11.31 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG870417B

LTE Band 13/ 10MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1568 -60.34 -42.15 -18.19 -72.15 -65.45 1.20 8.46 H
2344 -49.25 -13 -36.25 -65.38 -56.06 1.42 10.38 H
3112 -59.07 -13 -46.07 -76.3 -66.60 1.55 11.24 H
H
Middle
1568 -64.95 -42.15 -22.80 -75.06 -70.06 1.20 8.46 \%
2344 -56.98 -13 -43.98 -72.17 -63.79 1.42 10.38 \%
3112 -59.77 -13 -46.77 -76.32 -67.30 1.55 11.24 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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